

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-01-30 09:51:58
Date of Next Testing: 2027-01-29 09:51:58
Product Name: **Ferrous Fumarate**
CAS Number: 141-01-5
Grades & Purity: ≥94%
Lot #: A2426074
SKU #: I302832
Version: 2
Analysis #: 001966
Storage Temperature: Room temperature, Desiccated

Parameter	Limit Values	Result
Loss on drying	0-2.0%	0.85000 %
Iron(Fe ³⁺)	0-2.5%	0.00100 %
Purity(Titration)	93.5-106.5%	101.80000 %



John Su
QA & QC Manager